R LU RE.0 i g o e

[No.32 ]
THE STUDY

REHABILITATION OF |

DAR ES SALAAM WATER SUPPLY
IN

THE UNITED REPUBLIC OF TANZANIA

_’ FINAL REPORT
VOLUME 1 : SUMMARY

JULY 1991

 JAPAN INTERNATIONAL COOPERATION AGENCY

88 S
CR(3)|
91-068







THE STUDY
ON
REHABILITATION OF
DAR ES SALAAM WATER SUPPLY
IN
THE UNITED REPUBLIC OF TANZANIA

FINAL REPORT
VOLUME 1 : SUMMARY

JEX LiIBRARY .

IHGRARARIOR)

1093281 (2) -

}}705

JULY 1991

JAPAN INTERNATIONAL COOPERATION AGENCY



- 22303




PREFACE

In response to a reguest from the Government of the United Republic of Tanzania, the
Government of Japan decided to conduct a study on the rchabilitation of Dar es Salaam water
supply and entrusted the study fo the Yapan International Cooperation Agency (JICA).
[...]
Cash 19,484,711 73,071,680
Suspense Account 0 1,938,925
Total Current Assets 246,079,338 774,503,158
Total Assets 652,726,532  1,480,702,302
Eguity & Liabilities
BqQuity .
Capital Fund 400,133,573 400,133,573
Accumulated Surplus 498,647,006 -355,685,777
Government Development . .
‘Grant 217,545,415 875,668,354
Net Equity 119,031,982 920,116,150
Long~term Liabilities o 0
. Current Liabilities .
Bank Account-overdrawn 10,256,448 3,732,667
Project Deposits 7,206,840 10,114,071
Salary Deductions Payable 11,448,236 1,125,757
Total Current Liabilities 533,694,550 560,586,152
Total. Liabilities 652,726,532  1,480,702,302

812~



1) WATER PRODUCTION COSTS
Water production has been constant, while operating expenditures have increased 3.4 times between
1984-85 and 1988-89. This means that the unit production costs have increased at a rate of 36 % per
annum during the last 5 years, which is geeater than inflation in Tanzania, though it is lower than the
rate of devaluation of '[.Shs vis-a-vis the US dollar during the corresponding period.

Unit operating cost and unit administrative expenditure per 1,000 gallons of water produced is T.Shs
23.2 (T.Shs 5.1 per m?) and T.Shs 4.4 (T. Shs 1.0 per m?), respectively in 1988-89. Among operating
expenses, chemical and power costs are the major Cost items, followed by salaries and wages.

2) REVENUE AND REVENUE COLLECTION
Tncome from water consumption has increased at a rate of 40 % per annum between 1985-86 and 1987-
88. Income in 1988-89 was 4.9 times that of the previous year.

There are 2 large nu.mbei‘ of bills that have been sent but not paid. The total revenue receivable in 1988-
89 was T.Shs 922 million, although only T. Shs. 660 million were actually collected. This means that
the default rate is about 30%.

3) SOURCE OF FUNDS

The source of funds are from operation surplus, capital and government development grants. NUWA
has vet to take any long-term loans as of 1988-89. Accumulated surplus from operations is stilt showing
a deficit of T.Shs. 356 million as of June end 1989 and after adjustment of depreciation and the accu-
mulated fund generated from operation remains deficit of T.Shs. 199.5 million as at the end of June,
1989: Capital funds of the order of T.Shs. 400 million represent the net value of assets and Tiabilities
taken over from DSM Water Supply Corporation Sole in October 1984. Through government develop-
ment grants, T.Shs. 876 mitlion have been accumulated, as of June end 1989.

SOURCE OF FUNDS

"As at  As at  As at  As at  As at  As at  As at  Accumulated
30/6/83 .30/6/84 3076785 30,6786 3076787 3076/88 30/6/89

-131.3  -192,5  222.8 -199.5

.Fund Generated from Operations 2.7 2 -55.9 -4k

capital Fund 0.0 0.0  400.1 0.0 0.0 0.0 0.4 400.5
Government Development Grant 0.0 5.9 1.0 14.2 148.4 48,1 658.1 87s.7
Total 2.7 . 7.1 345.2 -32.2 17.1 -144.4 881.3 1076.7

4) UNACCOUNTED FOR WATER _
Tt is esttmated that water. consumphon thmugh regtstered cﬂnnecuons aceounts for 30% of net water

-S.13 -



supply. Consequently 70% of the net water supply is unaccounted; 35 % as leakage, 29 % as iilegai
connections and 6 % as no connections (standpipe/kiosk),

{4) BUDGET FOR 1989-90 AND 199()-91 FISCAL YEARS
The budgetary deficit is estimated to be T.Shs 905.0 million in the fiscal year 1990-91. Revenue is
estimated to be T.Shs 1,016.5 million and the expenditure of the DSM Branch office is estimated to

increase 96 % over the previous fiscal year.

NUWA has forwarded the proposal of 68 % tariff increase to the Ministry of Water, Energy and
Minerals for consideration, which is designed to be operated at break even.

4 WATER SUPPLY SYSTEM
4.1 LOWER RUVU SYSTEM

(i) OUTLINE : R : _

In 1976, the Lower Ruvu treatment plant was commissioned, together with transmission mains and new
reservoirs in the City, It has a capacity of 182,000 m*/day (40 mgd) and accounts for two-thirds of the
total capacity in DSM water supply system. However, the filtration unit has been out of service.

The treatment plant comprises of the unit operations of flocculation and clarification, utilizing alum as
the coagulant and, at times, activated silica as coagulant aid. Clarification is followed by rapid sand
filtration. Disinfection is by addition of ¢ither liquid chlorine from one-ton cylinders or calcium hypo-
chlorite solution. As the water is aggressive in nature, sodium carbonate is used for neutralization.

Equipment used for operations & maintenance and spate parts for repairs, most of which are imported,
have been in short supply. Hence, prevehtive inspection of concrete tanks, machinery etc, have not
been regularly performed. Further, repairs that have become necesséfy have been delayed for long
periods. Efforts, however, were concentrated on equipments like pumps, which were absolutely essen-
tial, to the detriment of other equipment, which were left unattended or cven abandoned. Such neglect
often led to equipment trouble. As a result, the plant operated under considerable dxfﬁcult‘operatmg
conditions. Machinery trouble and equipment failure immediatety feads to water sﬁp_ply suspension, The
above comments are also applicable to the Mtoni plant. | "

(2) PLANT OPL‘RATION . .

The raw water contains large quantities of suspended sohds silt and sand. Even in the dry season,
turbidity exceeds 100 JTU with an a_nnual= average of _200 500 JTU. The raw water also contains very
fine non-settlable and colloidal particles, Dosing rates of alum are from 5 to 30 mg/l. '

-8.14 -



(3) FACILITIES

The two radial gates, one each on the intake channel discharge and on the intake by-pass channel,
appear to be in disuse, The radial gates or its substitutes have to be rehabilitated in order that sufficient
differential head across the gates be made available to provide adequate flushing velocity, so that silt
deposits in the distribution pipe will be decreased considerably.

Presently, one intake main is in useto convey raw water from the intake to the raw water lift pumping
station. Molluscs adhere to the inner surface of the pipes, with the result that flow is bloéke’d, especially
~ when there was low flow in the river, Consequently, NUWA has been removing molluscs, as a preven-
tive measure, once every few months. However, this usually takes the whole daytime, during which
time the plant has to be shut down,

Three pumps have been installed, each delivering 50 percent of the design capacity. Since there are no
float gauges in the raw water pumping station, there is danger of excessive draw-down resulting in dras-
tic damage to the raw water pumps. To rectify this situation, it is suggested that a new sensor be placed

to detect the low water level.

The leakage taking place in the sludge pipe under or near the clarifier needs to be repaired. This repair
requires semi-tunnelling or pushing under the existing clarifier.

The filter plant has been totally jhoperativé. There is no sand in any of the filters, and some of the
strainers have become dislodged, broken, or in some cases, no longer in the filter unit. Clay and colloid
have accumulated on the inside of the filter unit. ' '

Normally, in most water treatment plants, of all the equipment and machinery, chemical dosing equip-
ment are subjected to maximum_c':orrosion and are liable to go out of order often_, and have to be re-
placed within 4 to 5 _yéér_s of their installation. In this plant, however, this is not the case. They have
been maintained well with the exception of some small equipment.

A small but important 3/4" steel pi.pe from the 1 ton chlorine gas container to the chlorinator is corrod-
ed and had better be replaced. '

4.2 MTONI SYSTEM
The Mtoni plant, which is very small and very old, is located in the south of the city, approximately 7

km from the city centre. Raw water-is delivered to a horizontal zig-zag flow flocculation basin, The
mixture is then delivered to six hopper-bottom, vertical flow clarifiers which are designed to utilize a

~-8.15 -



single blanket for flocculation/ clarification.

There are three rapid sand filters, each with an area of 28 m?, At the normal filtration rate of 1.5 gpm
per squate foot (106 m/day), the total filter capacity is 1.9 mgd (8,645 m?/day). :

The water is then treated with soda ash to adjust the pH and chlorinated before being discha}ged to a
2.0 million gallon (9,100 m?) storage reservoir. The storage water level is 131 feet (39.9 m) and the
water must be pumped to the distribution system. The pumping station also functions as a booster
pumping station for areas further south of Mbagala, and to supplement supply to the southern areas

with water from the Lower zone.

There exist two apparent problems in the present operation. One is the worn-out condition of the system
due to aging of plant facilities and the other is a shortage in intaken water, particularly in the dry season

caused by low runoff in the river.

(2) WATER SOURCES
1§ CURRENT WATER SOURCES
Water from the Kizinga river is the only source currently used for the Mtoni plant. No record of the
amount of water intaken is available, According to NUWA, however, the dally intake volume is 1.7
mgd (7,700 m3lday) during the wet season and this decreases to 0.3 mgd (1,400 m*/day) durmg the dry

Season,

2) POSSIBLE INTAKE OF EXISTING WATER SOURCES
- Kizinga Dam - Planned Supply : 4.75 mgd (21,600 m3/day)
- Mzinga Dam - Planned Supply : 17 mgd (77,300 m¥/day)

Either dam would be able to supply more than the water required by the existing Mtoni plant. Howev-
er, dam construction is not recommended at the present time prior to consideration of alternatives such
as Ruvu river or Wami river development. The cost of dam construction is _very exorbitant, if it is only
to act as a supplementary source for the existing Mtoni plant. The construction should be considered
within the overall framework of other water supply system expansion schemes.’ | S

(3) PLANT OPERATION

Daily water quality analysis has not been conducted in the plant for more than 6 years. To monitor
water quality, samples were coliected and sent to the Soil and Water Laboratory of the Ministry of
Water, Energy and Minerals, once or twice a month. Raw water alkalinity is lower than-in the raw
water at Lower Ruvu plant. This would suggest the necessuy for pH adjustment by alkalme dosmg in

the coagulation process.

. -8.16 -



The dosing rates of alum vary from 35 to 107 mg/l. The higher rate may adversely atfect coagulation
by decreasing the pH, Chlorine injection rates vary widely. This implies improper control of the dosing
rate. '

(4) FACILITIES Co :
At present, the Mtoni water supply system is in disarray due to its advanced age.

All the walls need be painted to protect them from corrosion. Steel patching work is needed on the
walls of efftuent channels to stop leakage. Baffle walls need to be repaired to prevent short-circuit flow
and foundations need be reinforced. ‘

Presently, due to corrosion, half the troughs have fallen out, making it very difficult to perform its
function in the clarifiers. Out of six sludge valves, three are not water-tight. All six valves are to be
replaced. It is recommended that new effluent troughs be added. Even timber troughs or half-cut PVC
pipe can serve this purpose.

When backwashing was performed, water distribution was not uniform. Even after regrading and re-
sieving the filter sand, this was not the case. Strainers were found to be defective and need to be re-
placed. Further, two of the three washout valves are not watertight.

The inside surface of the aluné solution tank is very corroded and has to be repaired. 'Mixefs,- using
timber rods as replacement, provide for make-shift operation. Hence, new mixers should be installed to
replace old mixers. Stainless steel should replace steel in the rotary propeller. Currently, only one of
- “the two dosing pumps is operatioﬂél, and even this is highty worn 'out, due to age. New pumps should
replace the old ones.

The existing gravitational piping and valves of the soda ash dosing equipment are highly corroded. New
pipes and valves should be of highly corrosion resistant and durable materials.

Presently, chiorine gas as well as calcium hiypochlorite are used for disinfection. The gas dosing
equipment is working well even though it does not contain platform scales. Calcium hypochlorite is also

fed without measuring devices. Therefore, equipment for control of the feed calcium hypochlorite dose
is necessary, h '

4.3 DISTRIBUTION SYSTEM
(1) OUTLINE _ SRR : . _
The distribution system is divided into two. zones, one called the Upper Zone, serving the high eleva-

8517 -



tion areas from the Kimara reservoir, and the other called the Lower Zone, serving the low elevation
areas from the University reservoir and the Mtoni system. Both the Upper and Lower zones are gravi-

ty-fed systems.

In order to make a preliminary pipe inventory, maps drawn to either a 1:2,500 or 1:5,000 scale, had
been distributed to all five sub-branches of NUWA. On these maps, it has been requested that proper
information regarding alignment, size, material and installation year of pipes be filled in. With this
information and drawings available with NUWA, an inventory has beén processed. According to this,
the total length of distribution pipes is 821 km, consisting of 237 km of primary dlstrlbutlon plpes and
584 km of secondary and tertiary pipes. - :

Main (primary)_pipes ar.e pre—stressed concrete, steel and cast iron/ductile i:dn pipes. Pre-stressed
pipes were laid in the late 70s, at the time of commissioning of the Lower Ruvu'systeﬁn, while the other
pipes were mostly laid before the 70s, when the Upper Ruvu system was commissionsd. External
corrosion of cast iron pipes is negligible with the coal tar (or bitumen) coatings being relatively damage

free.

As to secondary pipes, the city center, the southern area (Mtoni, Chang'ombe, Keko and Kurasini
areas) and the northern area (Oyster bay and Kinondoni areas) were covered by the water supply system
in the 1950's. The remaining areas in Kinondoni between the city center and the Oyster bay area were
covered in the early 60s. In the late 60s, under the development of the Lower Ruvu system, the western
areas such as Magomeni, Manzese and Sinza were covered by the water supply system. Since 1970's,

very few pipes have been laid.

The length of PVC pipes is greater than that of cast iron pipes in newly-developed areas, i.e., Kawe
sub-branch, while the reverse is true in areas of the remaining sub-branches that were developed earli-

er.

As for service pipes, galvanized steel pipes, mostly 3/4 or 1 inch in diameter' ‘were initially uséd
Recently, PVC has become more popular. The galvanized steel service pipes, especmlly those laid in
moist, sandy clay and marshy areas are subject to corrosion in about 7 to 10 years time, '

(2) LOW PRESSURE AREAS
There are areas of the City receiving supplies only at mght when demand from other areas drop and.

system pressures rise.

In general, water pressure is acceptable in areas surrounded by the New Bagamoyo roat_i_ in‘the _north,i
the Indian ocean in the east and Pugu road in the south. The hypothetical western boundary lies be-

-S.18 -



tween Morocco/New Kigogo roads and Mandela road. These areas are the urbanized arcas where
secondary distribution system has been fairly well developed. More importantly, large-sized distribution
mains enclose the areas. These areas are only about 30% of the total supply area.

On the other hand, water pressures are low in the peripheral areas, outside the above-mentioned hypo-
thetical boundaries. These areas are recently-developed areas, and hence the primary distribution mains
have not been sufﬁciently developed or are under-sized in places where they exist.

Although available pressures of more than 1 bar within the rest of the network mdtcate that most of the
distribution system should be adequately supplied, this is not reflected in the current level of service.